LOGUE

A

i
T
(OETANVPOBKA)

A

»
=
=
e

PARUN

CO.,LTD

MACHINE

RSUN

SUZHOU PA

— SINCE 1968 —



H oK
CONTENTS

ARl - e 1~2
BRACKET I-— === == == === = = == = — = = — =~~~ — ——— — — — —— - 1~2
i 3~4
BRACKET IT-— — — = ——— = — = — = = =~~~ =~~~ — 3~4
L 5~6
STEERING — — = — = = = = = = = = = = =~ =~ — — 5~6
AERBERK - - - e e 78
UPPER CASING — — = — — — = = — = = = = = = — =~~~ — — — — — 7~8
R - - - — s 9~10
BOTTOM COWLING - — — = — — — — —— = — — — — — = — — — — — — = — — — — — — — — — — — — 9~10
BHER — e e —11~12
CONTROL SYSTEM — — — — — — = — = — — — = — = — — — — = = — — — — — —— — — — — — — — — —11~12
AMEBERROBH ARG 1 - - -~~~ —————— - - - - - ————- 13~15
LOWER CASING & DRIVE T - — — — ————— — — ——— — — — — = —— = — — — ——— — — — — — 13~15
ATEBERBOPHASE 2 —— -~~~ — -~~~ —— - - - —16~17
LOWER CASING & DRIVE Il — — — — = ——— — — - ————— - ——————————————— —16~17
T e il —18~19
BLECTRICAL I— == — — — — =~ = =~ — = - =~ =~ — - -~ - - — o —18~19
T s —20~21
BLECTRICAL I - — — — = —— = = — = = =~~~ — — — =~~~ — — — — — —— 20~21
BEEE —————————m e mmmmm e m e m = -2
INTAKE — — = = = = = = = = = = = = = = = =~ — — o — — 22
Afrk-—-—--- - e e e 23~24
CYLINDER HEAD - — — — = — = = — = — = = = = — =~ — =~ =~~~ -~ - - - - 23~24
MAEE - —— - - - - 25
CRANKSHAFT & PISTON — — — = = — = = = = = = — = — = = — — — — — = — — — — — — — — — — — 25
M — - —— - - - - —26~27
CRANKCASE - — — = — = — = — = = — = =~~~ — — — — 26~27
g e —28~29
N 28~29
Wil —— == —— - mm e e s 30~ 31
VALVE - = = = = = = = = — — m 30~ 31
MRS ——— - - - - — - oo 32~33
FUEL SYSTEM — — — — — = = — = = = = = = =~~~ — — 32~ 33
R 34~ 35
STARTER ASSY — — — = = — = — = — = = — =~~~ —————— oo 34~ 35
L e e — 36

TOP COWLING ASSY — — — = — = = — = = = = = — = — = — = = — = — — — = — — — — — — — — — — 36
PHBEK — - -~ — - s s s 37~39

CARBURETOR ASSY — = — — — — = — — — = — — — — — = — = — — — — — — — 37~ 39



SR~ = = = = = — ——— e mm e mm o 40

OUTER FUEL TANK — = — = = = = = = = = = = = = = = — — — — — — 40
BAGUAMF —— ——— -~ - T T s s s s s s s 41~ 43
CONTROL BOX ASSY —— — — — — = — = — = — — = — = — — — — =~~~ — — — 41~43
Ty A B —44~45
CYLINDER HEAD ASSY REPATE KIT) — — = — = — = — = —— —— — = —— —— — — — — — — — — — — 44~ 45
Sy G et — 46~ 47
ENGINE ASSY (REPARE KIT) — — = — = — = — = = — — — —— — — —— — — — — — — — — — — — — — — 46 ~ 47
RIS ) -~ — - = = — —mmm s s s 48 ~ 49
APPENDIX I (REPARE KIT}- —— — = — = — = — — = — — = — = — — — — — — — — — — — — — — — — 48~ 49
B G B 50~ 51
APPENDIX II (REPARE KIT) - — — — — — — = — — — — — — = — — = — — — — — — — — —— — 50~ 51
FHEFBRER ——— - e [~V

PARTS CATALOGUB INDEX - — — — — — — — — — — — — — — — — — — — — — — — [ ~1V



PAGE 1 OF 51

FI0A(F150) EEFH

~—

| Sl
— | &2
¥z
-+ | M
oo | s
S
I
A | /A=
i | A

/
/
{
|
i
/ |
|
\
\

N

\\,“Wv\ - NMF'IQO
\0rges)
@/Wm/lbﬂl‘ e

~




F0A(F1SA) EMEFM | Pack 2 OF 51
FHpELR | HE L
PARTS NAME:  [BRACKET 1
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE RS B4R (B EEAR R %8 &
1 [F15-01010007 RREERE NUT )
2 [F15-01010003 TALEER PLATE 1
3 |F15-01010001 RERENLEE BOLT, CLAMP BRACKET 1
4 |6B/T818-M6xS8 TR LEAM6n8 SCREW Mox§ 1
S |oB/T896-5 FFoEs CIRCLIP 3
6 |F15-01010301L REXE (K) BRACKET, ROTARY (L) 1 L
F15-01010301 ¥R () BRACKET, ROTARY (S) S
7 [F15-01010311 RETEREME BUSH, NYLON 1
§ [F15-01010302 RELREERE BUSH, ROTARY BRACKET )
9 [F15-01010002 FERIAE WASHER, NYLON )
10 [F15-01010100 EREARAH LEFT BRACKET ASSY 1
11 [F15-01010200 B R BRI RIGHT BRACKET ASSY 1
12 [F15-01010102 AR R AT SCREW, CLAMP )
13 [P4-01010004 JEHE A HANDLE )
14 [P4-01010005 B b R4 RIVET, CLAMP HANDLE )
15 [P4-01010003 ferik BE & CLAMP PLATE )
16 [6B/T6170-M6 T Lo NUT M6 1
17 [6B/197.1-6 T4Eo WASHER 6 1
18 [F15-01010202 EWAEN TIGHTWIRE , EARTHING 1
19 |6B/T5783-M8x12 A AERN8x1) BOLT 8x12 )
20 [F15-01010306 ol ks LEVER, ANGLE ORIENTATION 1
0 [F15-010103L6 AERERKE LONG SHAFT, LOCK ANGLE 1
20 |IB/T9740. 1-M6 B AL MG OILER M6 1
23 |6B/T5782-M6x145 A A AMox145 BOLT M6x145 1
24 [F15-01010305 RS R TILT CLAVP HANDLE ASSY 1
25 [F15-01010313A AR T EA SUPPORT ASSY 1
26 [F15-01010308 AEXERLME BUSH 1
2T [F15-01010309 AELER KR VASHER, NYLON )
28 [F15-010103124 AR R SHAFT, SUPPORT 1
29 [6B/T818-M5x6 4 A L ATNSx6 SCREW MSx6 1
30 [F15-01010307A HELRER LINK ROD 1
3 [F15-01010304 BETHERE SPRING |
3 [F15-01010006 TN L BUSH |
33 [F15-01010317-3 AESRER SHORT SHAFT,LOCK ANGLE 1
3 [F15-01010317-2 AR s BRACKET, LOCK ANGLE 1
35 [F15-01010317-1 AESRENE INNER BRACKET 1
36 [F15-01010315 AEYREAZ SPRING, TORSION 1
31 (0B/1896-4 FoEd CIRCLIP 4 1
38 [F15-01010314A AR SRS SPRING, TENSION 1
39 [F15-01010402 EHuE CONICAL SPRING |
40 [F4-01050003 B & % B N0G, PREVENTED UNLOCK 1
41 (6B/T879. 1-93x8 BUE 4O PIN, SPRING @318 1
42 |F15-01010400 ik LIMITATIVE ROD ASSY |




PAGE 3 OF 51

FI0A(F150) EEFH

A

R

BRACKET 2

PARTS NAME:

it

FOR BACK CONTRO




F204 (F154) 4= 4t PAGE 4 OF 51
FHEAR  |#E)
PARTS NAME: | BRACKET 2
SN PART M. DESCRIPTTON DESCRIPTION QT REVARKS
5BEE  |[BAES EEAR () ARG %e i
I |F20-01010000 Bl HEAE (k) STEERING BRACKET ASSY (L) 1 L
F20-010100008 BRHRA% () STEERING BRACKET ASSY(S) S
2 |B/T900-MI0x1. 25x82 | F L HEAEM10x1. 25482 BOLT M10x1. 25x82 )
3 |6B/T5783-M8x30 7~ A RNSx30 BOLT M8x30 2
4 |6B/T97.1-8 TH4HE8 VASHER 8 7
5 [F20-02020200 TABE B4 DAMPER ASSY |
6 |F20-00000005 it PLATE |
7 |6B/T61T0-MI0KLL 25 [XAHEEMLOKL. 25 NUT M10x1. 25 )
8§ |F20-01030000 B S STEERING FRICTION ASSY 1
9 |F20-01030001 B 4 FIXED PLATE "A" 1
10 [cB/197.1-5 THES WASHER § 3
11 |6B/T5783-M5x16 N AERNSKL6 BOLT M3x16 3
12 [F20-01030002 R4 SCREW, ADIUSTING 1
13 [F20-01030008 ) BUSH "A" 1
14 |F20-01030011 HhED WASHER "4" 1
15 [F20-01030004 HEEH HANDLE, ADJUSTING 1
16 |F20-01030005 Ih¥E JACKET, HANDLE 1
17 [F20-01030006 RS WASHER, NYLON 1
18 [F20-01030007 B FRICTION 2
19 [F20-01030010 g BUSH "B" 1
20 |F20-01030009 B % B FIYED PLATE "B" 1
2 [F20-01030003 4 VASHER "B 1
20 |GB/T889. 1-ML0x1. 25 [ RB St At R EN10xL. 25LOCKING NUT M10x1. 25 1
23 [6B/T5783-M5x20 7 f B ARMSx20 BOLT M5x20 |
24 |F15-01000003 RELEL4E WASHER, HIGHT 1
25 [F15-01000001 REE Lt e BUSH, HIGHT 1
26 [F15-01000002 Fatag g LOCKING BLOCK 1
27 [F15-01010303 GERREHE SEAL, LOCKING BOLT 1
28 |6B/T5787-M6x20 Ak 2T EM6x20 BOLT, FLANGE 1
29 [F15-01000004 BELETHA BUSH, LOW 1
30 (6B/T3450. 1-830x@3. 55 | TATEOH E@30x@3. 55 0 RING @30x83. 55 1
31 [F15-01000006 RETETAE WASHER, LOW 1
30 [F20-00000002 ERRERA DAMPER BLOCK "A" 2
33 [F20-00000003 EHWE B DAMPER BLOCK "B )
34 [F20-00000001 REINE COVER, MOUNT DAMPER )
35 [6B/T6177-48 NAEZEEENS NUT M8, FLANGE 4
36 [F20-00000004 HRE # DAMPER BLOCK, FRONT 1
37 [6B/T5782-48x103 A RN8x105 BOLT 8x105 )
38 |GB/T5782-M8x85 7 f B 12 M8x85 BOLT M8x85 )
39 [F20-02000002 ERNZE WIRE, LEAD 1
40 [6B/T97.1-6 THE WASHER 6 1
4 |6B/T5783-Mbx10 A RN6x10 BOLT M6x10 1




F20A(F150) R+ PAGE 5 OF 51
kLR | BiiZ4%
PARTS NAME: | STEERING




F0A(F1SA) EMEFM | PacE 6 OF 51
Fafat  |BRAA
PARTS NAME:  [STEERING
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
e & EHAR () EEAR R %8 &
I [F20-01020200 B ERE R4 STEERING HANDLE ASSY 1
2 [F4-01090302 BN IR RUBBER, STEERING HANDLE 1
3 [F20-01020201 BRFRERE GRIP, STEERING HARDLE 1
4 |0B/T820-M5x25 + 2R LB ATMSXDS SCREW M5X25 1
5 |cB/T827-2x5 RGPS RIVET 62x5 1
6 [F4-01090303 TR INDICATOR THROTTLE 1
7 [0B/T848-10 NEEL0 SMALL WASHER 10 )
8 [Fa-01090007 E%%% SPRING 1
9 [F4-01090006 LS BUSHING |
10 [P4-01090003 Bl EEY FRICTION 1
11 |F15-01030100 TAIFAE LEVER, THROTTLE 1
12 [6B/T5783-M6x20 7~ AERNEx20 BOLT Méx20 )
13 [F15-01030005 %5 THE 5 STAY |
14 [P4-01090401 B A% STOPPER, HANG ROPE ASSY 1
15 [140-01020101 REF XAk ENGINE STOP SWITCH ASSY 1
16 [F15-01030200 LA e AL ¢ BOLT |
17 [6B/T91-1. 6x12 Fu41. 6x12 COTTER PIN 1. 6x12 1
18 [P4-08000014 L MARK 1 1
19 [F4-08000016 3 MARK 3 1
20 [F15-01030001 ERFR STEERING HANDLE 1
2 [F15-01000007 Fhrz (7) BUSH, RANDLE (HIGH) 1
22 [F15-01000008 HELHE VASHER )
23 [F15-01000009 HERH LB VASHER, WAVE )
24 [F15-01000012 HERLLE WASHER, NYLON 1
25 [F15-01000011 FHRE (ff) BUSH, HANDLE (LOW) 1
26 [F15-01000013 FHELL COVER PLATE, STEERING HANDLE | 1
17 [GB/T889.2-M10x1. 25 (TREAR &P Aot B EN10x1. 24LOCKING NUT MI0x1. 25 1
28 [F20-01020100 w14 THROTTLE CABLE ASSY )
29 |6B/T823-M6x16 TR LA Mox16 SCREW M6x16 5
30 [6B/197.1-6 T4E6 WASHER 6 7
30 [F20-01000003 Ry 2 COVER, STEERING BRACKET 1
32 [F8-08000010 e MARK, GEAR SHIFT 1
33 [F20-01000001 NEHRE JACKET, RUBBER 1
34 |0B/T5783-Mex14 7~ A AM6x14 BOLT M6x14 1
35 [F20-01000002 MEEM PRESSING PLATE 1
36 (6B/T5783-M6x25 RIS BOLT M6x25 1
37 [F25-00000004 FABES BIG VASHER 6 1
3 [F15-00000008 MG 4E BUSHING 1
39 [F15-00000009 WY 4H WASHER, VAVE 1
40 [F20-00000008 Sk ] RANDLE, GEAR SHIFT 1
a1 [F20-00000009 B ROD, CONNECTING 1
42 [F15-00000012 kZ01.8 (OLLET @1.8 |




PAGE 7 OF 51

F20A (FLSA) B 510

KEEERK

UPPER CASING

A A

PARTS NAME:

_®_ FOR SHORT SHART

g




F204 (F154) 4= 4t PAGE 8 OF 51
FAELT: | KLEBEK
PARTS NAME:  [UPPER CASING
SN PART 0. DESCRIPTTON DESCRIPTION QT REVARKS
5EEE  |RB4S B4R (R ARG % 4t

1 |F15-00000006 k=1 1)e) PIN gdx1) )
2 |F20-02020001 BEHER SEAT, OUTLET MANIFOLD |
3 [F4-04000006 Wk %4 WASHER 1
4 |6B/T5783-M8x14 BB 14 BOLT M8x14 |
5 [F15-04000008 5 U I s 13x05x6 0IL SEAL 13x25x6 |
6 [F20-02020002 BEBEEEHE GASKET |
7 |F20-02020100 41 7 22 41 1 OIL STRAINER ASSY 1
8 [6B/T97.1-6 THES WASHER 6 8
9 |6B/T5783-M6x16 7 A M6x16 BOLT Mgx16 )
10 |F20-02010100 Bt SEPERATE PLATE ASSY 1
11 [F20-02010102 R E SEAL, RUBBER 1
12 |F20-02010101 #EER SEPERATE PLATE |
13 [F20-02010103 R E PIPE, RUBBER 1
14 [F15-00000013 T4 P42 PING4x12 4
15 |F20-02010001 W% 0IL PAN 1
16 |B/797.1-8 T4HES WASHER 8 14
17 |6B/T5783-H8X30 7 A RX30 BOLT M8x30 8
18 |6B/T5780-M8x85 7 A4 1 )8x85 BOLT M8x85 6
19 |AT2. 550 R AL 5350 CLAMP 1
200 |F20-02010002 Wi oA RUBBER SLEEVE, 0IL OUTLET 1
2 |F15-04000003 itk Yex- 3l WASHER 1
22 [F15-04000002 HomEmk BOLT, 0IL OUTLET 1
23 |F20-02010004 BEBLTHA GASKET, OUTLET MANIFOLD 1

24 [F20-02010003L #45%% (K) OUTLET MANIFOLD (L) 1 L

F20-020100038 #4534 (B) OUTLET MANIFOLD (5) S
(B/T5783-M6x25 A AERN6x0S BOLT M6x23 4
F20-02010005 HARENER DAMPER, OUTLET MANTROLD 1

F20-02000001L KEEERR(K) UPPER CASING (L) 1 L

F20-020000018 AEEEEK () UPPER CASING(S) S
F20-02000003 Tttt I B SEAL, RUBBER 1
F20-02000004 BEER PLATE |
(B/T5783-M6x10 RN BOLT M6x10 1
(B/7893. 1-30 AR EM A CIRCLIP |
T40-02000004 HERRE SHEATH, RUBBER |
TE15-02000016 btk BUSH 1




%
E

F0A(P1SA) EMEFM | PAGE 9 OF 51

FAkLR: | KE
PARTS NAME: | BOTTOM CONLING

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEE |ERS LR (X FHLH(EX i i

1 [F25-03000101W BRIk BODY, JAM |

2 [F25-03000102¥ ERRE SEAL, RUBBER 1

3 [F25-030001030 Py LINK, JAM 1

4 [F25-03000104W HERE NUT, TAM 1

5 [F15-03000100W HEAMH TAM ASSY |




FI0A(F154) RfEFH#

PAGE 10 OF 51

L | KE

PARTS NAME: | BOTTOM COWLING

PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
£h45 EHAR () B4R G $ 8 Lt
F20-03000010 HELR SUPPORT PLATE, JAM 1
GB/T84. 5-8T5.5x19 |+ 484 {H0R4TSTS. 5x19 [ SCREW 815, 5x19 )
(B/T5783-M6x8 7~ F 1R M6x8 BOLT M6x8 2
(B/T97. 1-6 T4REo VASHER 6 9
F20-03000007 K EDER COVER, CONLING 1
F20-03000011 K% 06x011x680 PIPE @6x@11x680 1
(8/T5783-M6x30 7 B 1RM6x30 BOLT M6x30 )
F20-03000005 THRRE 4 SEAL, SQUARE |
F20-03000004 KERKE SEAL, RUBBER !
F20-03000006 BRIk RUBBER PLUG 1
F20-03000101 BRI EHE SEAL |
(B/T818-Mbx16 R4 LB AN L6 SCREW Méx16 1
F20-03000100 N R PILOT LIGHT ASSY 1
(B/T5783-M6x30 7~ B Mox30 BOLT M6x30 4
F25-00000004 A AHES WASHER 4
F25-03000006 HEH DAMPER 4
F25-03000007 WEBHE BUSH, DAMPER 4
F20-03000003 OGRS JACKET 1
F2. 6-05000004 B % SEAL 1
F15-05000016 G TS TACKET, RUBBER 1
F20-03000008 THEEFFE JACKET, GEAR SHIFT LINK ROD | 1
F20-03000001 EE BOTTOM COWLING 1
F15-05000009 A WATER NIPPLE, PLASTIC |
F20-03020000 TES Rt LOCKING HOOK ASSY,TOP COWLING| 1
F20-03020002 G &Y BODY, LOCKING HOOK 1
F20-03020004 Lk STEEL WIRE, LOCKING HOOK 1
F20-03020005 HEGAE BUSH, LOCKING HOOK )
F20-03020001 PR E SEAT, LOCKING HOOK 1
(B/T5783-M6x12 A A6 BOLT Méx16 1
6B/T91-91. 6x12 Fosel. gx12 COTTER PIN @1. 6x12 1
F20-03020003 vkt SHART, LOCKING HOOK 1
(B/7889. 1-i6 FeBESH Ao AEENG  [LOCKING NUT Mo 1
(B/T5783-M6x20 AERN6x20 BOLT M6x20 )
F20-03000002 KEESHA SEAL |
F20-00000011 KIEEEZ COVER, UPPER CASING 1
(B/T6170-M6 X AERNG NUT M6 )
(B/T93-6 BELRES SPRING WASHER 6 )
(B/T818-M6x30 A L RATN6x30 SCREW M6x30 )
F20-03000007W Vg iets RUBBER PLUG, SQUARE 1
F20-03000005W THRRE % RUBBER SEAL, SQUARE 1
F20-03000006W A% GBS RUBBER PLUG !

F25-03000024¥

[IGES

]’AM HBH

—_




F20A(F150) ZEFA

PAGE 11 OF 31

RirAt | BHAY
PARTS NAME: | CONTROL SYSTEM

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SE5E |345E AR () B4R ED %8 &

1 [F25-05000008 WITEHER LINK ROD 1

2 [F15-07000016 W T E A K LINK !

3 |6B/T5782-M6x55 7~ f B RM6xSS BOLT M6x55 1

4 [6B/196-6 K#Eo BIG WASHER 6 1

5 [F15-07000012 T BT BUSH !




FI0A(F154) RfEFH#

PAGE 12 OF 51

FHELR: | BHAS
PARTS NAME: | CONTROL SYSTEM
PART NO. DESCRIPTION DESCRIPTION REMARKS
BS54 2443 EHAR () EEAR R &

6 [F15-07000014 1T NS PULLEY, PASSIVITY 1
7 [F20-05060001 TR ER R PULLEY, DRIVE |
8 [F20~05060002 mIRTELE SPRING |
9 [F20-05060101 W ER R FIXATION PLATE, ACCELEROGRAPH| 1
10 [6B/15783-Mex14 7~ A Mox14 BOLT M6x14 )
1 [F20-05060102 WEEER FIXATION PLATE, THROTTLE CABLE
12 (6B/T5783-M6x10 ~ A B 1Mox10 BOLT M6x10
13 [F20-03010001 TR ROCKER ARM, GEAR SHIFT
14 [cB/7879. 1-93x20 RAERRMEEH0N0  |PING3NL0
15 |GB/TS783-M6x25 AR Nox2S BOLT M6x25
16 |6B/197.1-6 THE 6 VASHER 6
17 [F15-05040002 SELiB Y SEAT, GEAR SHIFT ROD
18 [F20-03010100 TR GEAR SHIFT ASSY
19 [6B/T5783-M6x25 7~ A5 MN6x20 BOLT M6x20
20 [F15-05000031 Q=S 953 PLATE, SPRING
20 [F15-05000032 JE(IRES 514 PRESSING PLATE
22 [F20-03010200 Pt e fi 444 ARM, SHIFT ROD
23 [F15-00000012 k201.8 (LIP @1.8
24 |F20-03000009L THERF (K) SHIFT ROD(L)

F20-030000098 BRERAT () SHIFT ROD(S)
25 [F15-05000035 RS COLUMNAR NUT 1
26 [cB/T6170-M6 ARG NUT Mo 1
27 [F20-03000012W FazE TR FIXATION PALTE "A" 1
28 |0B/T5783-Mex16 7 fEMox16 BOLT Méx16 )
29 [F25-07000003W BEGEELA LINK "A" )
30 [F20-03000200W HA KB ERBA FIYATION PALTE "B" ASSY 1
3 |6B/T879. 1-93x12 PREREMREREGX) (PN @3x12 1
3 [F20-03000202W IR LIPS CLANP 1
33 [F20-03000201W A EETED FIXATION PALTE "B |
34 {F20-03000203W FHER A RING, RUBBER 1
35 [F25-07000006W EARGMENAREES  |LOCKING NUT 3/8" )
36 |6B/T97.1-10 T4E10 WASHER 10 2
37 |F20-07000100W S A4 STEERING ROD ASSY |
38 [F20-07000101W FEA STEERING ROD |
39 (F15-110200020 B T BOLT 1
40 [F25-07000303W B BUSH 1
a1 [F25-07000304 NEEE3S NUT 3/8" !
42 |cB/T889. 18 FAESMEAAYSEEE (N M8 |
43 [F20-07000102W BIEEH LINK PLATE 1
44 |6B/T97.1-8 T4ES WASHER 8 1
45 |GB/T5783-M8x23 RN BOLT M8x25 1
46 [F25-07000200W BENEAH CONTROL CABLE ASSY )




PAGE 13 OF 51

FL0A(F154) EfEFit

~—i
\A//ﬁ ~—
W& | e
A=
==
s | ==
% [
=
=2 | en
B | 5
[
| =
3
RS
—|=
S
I AMA
| =
= oy
== | E—~
H w“ﬂ
| ==




F20A(F150) EfF4 PAGE 14 OF 51
FAELH | ATRERR & BHZ4
PARTS NAME: | LOWER CASING & DRIVE 1
SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |RB4S EEAR (X R4 () ke i
1 |F15-06000001 KTRERK LOVER CASING 1
2 |F4-03000023 FmiEE PLUG, OIL HOSE )
3 |P4-03000024 EWAEET Y GASKET )
4 |F15-06000010-1 EAEHEBEE (60,1025 [SHIM(t: 0. 10mm) 1
F15-06000010-2 EAERER K (t:0.122%)  [SHDN(: 0. 12mm)
F15-06000010-3 ERTHERF (1:0. 152%) mmaoqmm
F15-06000010-4 EREBEBE (0. 182%)  [SHIN(t: 0. 18mm)
F15-06000010-5 EREBERF (1 0. 30ZX) Maowmm
F15-06000010-6 EAEHARE (t:0.402%)  [SHIN(t: 0. 40um)
F15-06000010-7 EAEBERE (1:0.5024) wmuwdmm
5 | 302030 B4R T 4% 302051 BEARING 1
6 [F15-06010000 EREB A% GEAR, FORVARD |
7 |F15-06000012 IMEBER Mgyl NUT, PINTON 1
8 |F15-06000011 M3 PINION 1
9 |F15-06000008 MERIAR (61 13ZK)  (SHIM, PINTON (t: 1. 13mm) 1
F15-06000009 MEBIER K (t:1.202K)  [SHI, PINTON(t: 1. 20mm)
10 |TE15-04000018 M E WASHER, PINTON 1
11 |F15-06000020-1 IHAR K WASHER, BEARING 1
12 |F15-06070004 BoRH PIN, CLUTCH 1
13 [F15-06070003 \WEsE CLUTCH, DOG 1
14 |F15-06070005 TARER RING, CLUTCH 1
15 |F15-06070006 Rk PLUNGER, SHIFT |
16 |F15-06070002 TARBE SPRING, CLUTCH |
17 |F15-06070001 B b SHART, PROPELLER 1
18 [F15-06070000 ¥ 2 0 PROPELLER SHAFT ASSY 1
19 |F15-06070007 R 540 WASHER, REVERSE GEAR 1
20 [F15-06080005 Bl GEAR, REVERSE 1
20 [F15-06080006-1 (BRI A (t:0.102%)  [SHIM(t: 0. 10mm) !
F15-06080006-2 BRI K (1 0. 2083%)  |SHIN(t: 0. 20m)
F15-06080006-3 BRE BB E (1:0.3024)  [SHIN(t: 0. 30m)
F15-06080006-4 GRS A F (10,402 %)  [SHIM(t: 0. 40mm)
F15-06080006-5 BB EBE (6:0.502%)  [SHIM(t: 0. 50nm)
20 |6B/T276-6005/P63  [FlEREEA 6005 BEARING 6003 1
23 |F15-06080002 KT 7 E0R EA 0-RING A, COVER 1
24 |F15-06080003 KT FAE0E BB 0-RING B, COVER 1
25 |F15-06080001 KTRERKE COVER, LOWER CASING 1
26 |6B/T290 HK1712 FAA IK171 BEARING HK1712 1
27 |F15-06080004 EIeE Bl 17306 (2)5) (0IL SEAL 2
28 |F15-06080000 KTEERKEAH COVER ASSY, LOVER CASING |
29 |GB/T97.1-6 T4E ¢ VASHER 6 2
30 |6B/T5783-M6x20 ﬁﬁﬁ&Mmm BOLT M6x20 )
31 [F20-04020000L RS AE (K CAM ASSY, SHIFT ROD(L) 1

F20-040200008

SYETE | E

CAM ASSY, SHIFT ROD(S)




FL0A(F158) EfrFit

PAGE 15 OF 31

FHEAR | ATRERK ¢ B924 1
PARTS NAME: | LOWER CASING & DRIVE 1
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SBEE  |E443 AR (B0 R4 G ke i
3 |6B/7879. 1-1. 5x14 EAEEEMARAL x4 [PIN 2. 5x14 |
33 [F20-04000001 IR 30 44 55 44 GASKET, BASE |
34 |NSK F1420 A A F1420 BEARING 1
35 [F15-06000006 KRABE BUSHING, NYLON 1
36 [F20-04010001 i) BASE, DRIVE SHAFT |
37 |F15-06020004 OB 5 4HE 0-RING 1
3 |F15-06020002 TN BA BEARING {
39 [F15-06020003 Wahthihat 20x30x6 (2&)  |0IL SEAL,DRIVE SHAFT )
40 |F20-04030000L Ak (%) DRIVE SHAFT ASSY (L) 1 L
F20-040300008 R () DRIVE SHAFT ASSY (S) S
41 [F15-06000013 L4 KEY, WOODRUFF 1
42 [F20-04000002 PR OUTER PLATE 1
43 [TASO P404-31-045 KE7ORE 5B 31-045 0-RING 1
44 |6B/T5783-M8x25 AR M8x2S BOLT M8x25 )
45 |F15-06050000 KEH A% IMPELLER ASSY 1
46 |F15-06060002 KEAR INNER SHELL, VATER PUMP 1
47 |F15-00000013 FAA o4x1) DOVEL PIN §4x12 )
48 |F20-04040001 KERE WATER PUMP HOUSING 1
49 [F25-04050004 KEEHE SEAL, ATER PIPE |
S0 |F15-06000014 REE R FIXED PLATE, VATER PUMP )
S |6B/T5783-M8xd5 NEEH N8xdS BOLT M8x4$ 4




PAGE 16 OF 51

Lo |
R~
W& | ey
wRIE
==
===
f)
A%EN
= | =a
=
<—| 8wl | S
,W__Aﬂxnﬁvmm
z
—|%|5
_ | —
w
~—
Sy KT T
— % | =2
- =
= || =
A.F/Hnmlq.ln\u
= |2
W | =
| A




F20A(F154) Z4-FAf PAGE 17 0F 51
FHELR | KTREAK ¢ DA E4 )
PARTS NAME: | LOWER CASING & DRIVE 2
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
$E2H|RHES R4 () EHAH X % i

1 |6B/T820-M5x20 + 7 L BATNSX20 SCREW M5x20 1

) [F15-06000003 #A0 B WATER INLET B 1

3 |6B/T5783-M6x30 ik M6x30 BOLT M6x30 1

4 |6B/T97.1-6 THE ¢ WASHER 6 1

5 |B/T861.1-6 W4t S 2E 6 WASHER, LOCKING 6 1

6 |F15-06000004 KT R ANODE 1

7 [F15-06000015 i CUSHION, PROPELLER 1

8 |F15-06090000 e R A1 PROPELLER ASSY 1

9 |GB/T96-10 A4E 10 BIG WASHER 10 1

10 |F15-06000016 FEAfER NUT, HEXAGON 1

11 [6B/T91-2. 5x20 Fo# .50 COTTER PIN 2. 5x20 1

12 [6B/TS783-M8x30 K AER M8x30 BOLT, HEXAGON Mx30 4

13 |6B/197.1-8 T45 8 WASHER § 4

14 [F15-06020005 BT HA SEAL, RUBBER 1

15 [F20-02000005 KEERA BUSH, TUBE 1

16 |F20-02000101L #AE 1) WATER TUBE (L) 1 L
F20-020001018 H#AE ) WATER TUBE () S

17 [HT-2.5x50 RAEAH 1.5x50 CABLE TIES 2. 5x50 1

18 |F20-02000007 KE SEAL, WATER TUBE 1

19 [F15-00000013 T4 §4x1) DOVEL PIN @4x12 )

20 |6B/T6182-)5 FAESMERAYEEENS  [NUT, LOCKING MS 1

21 [F15-06000002 #A0 A WATER INLET A 1

22 [F20-04000000L ATEEZRAR (K) LOVER CASING ASSY (L) 1 L
F20-040000008 KT RE &R (8) LOVER CASING ASSY (S) 1 S




F204 (F154) 51+ %4t

PAGE 18 OF 51

Fadgf | AL
PARTS NAME: | ELECTRICAL 1

=
=

«__ FOR ELECTRIC STAR+MUNUAL STAR

_____ |




F0A(F150) ZfF4

PAGE 19 OF 51

FHeELA  |HARS L
PARTS NAME:  [ELECTRICAL 1
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
2B5H B4 ERAREN) EHARED 4% &
I |F15-07000006 THhER NUT, FLYWHELL |
2 |F15-07000003 THhERHE WASHER, FLYVHELL NUT |
3 |F20-05000500 ThaE FLYWHELL ASSY 1
F20-05000500W ThAH FLYWHELL ASSY 1
4 |GB/TST83-M6x30 7 FEM6x30 BOLT M6x30 3
5 |6B/197.1-6 THEG WASHER 6 8
6 [F20-05000200 HEf LB R (0IL ASSY |
7 |0B/T5783-M5x12 A N5x1) BOLT Mx12 )
g |0B/197.1-3 THES WASHER S )
9 |F20-05000100 A BAH PULSER COIL ASSY 1
10 [F15-07000004 THER% KEY FLYWHELL 1
11 [T40-03000704W mG4g BUSH 3
12 [F20-05000017 BKERE B MOUNTED PLATE, C.D.T UNIT ASSY| 1
13 [F20-05000300 BB C.D. T UNIT ASSY 1
14 [6B/T5783-M6x20 7~ B M6x20 BOLT Mgx20 1
15 [F20-05000004 B4 2 BOLT 1
16 [6B/T5783-M6x25 7 f i AeM6x2s BOLT M6x25 5
17 |6B/196-6 K46 BIG VASHER § 3
18 [140-05000702W HEBA DAMPER "A" 3
19 |cB/T5783-Mex12 A HN6x1) BOLT Méx12 3
200 [F20-05000040W BHEBR PLATE |
2 [F20-05000041 FEEM PLATE | F20ABM/F154BM
22 [F20-05000400 BEEA% IGNITION COIL ASSY 1
23 [F20-05000301 EXERA M C.D.T CABLE ASSY 1
24 [120-06000037 WA F % NEUTRAL SWITCH ASSY 1
25 |F15-05000100BY "AF+ START SWITCH |
26 [F20-03000008BW HAFEE K SEAT, START SWITCH 1




PAGE 20 OF 51

F204 (F154) 51+ %4t

[ |
—
=
<
—
N | /=
)
W =
= | =
m@AMn
| =
S N
| S
\mpR
W | =

i

F20AFW/F15AF




F0A(F150) ZfF4

PAGE 21 OF 51

FHpaf |85 ]
PARTS NAME:  [ELECTRICAL 2
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5BER |Rf4% R4 (B X) B4R G % &
I [6B/T6170-M6 ~AERNS NUT M6 )
2 [F20-050009030 B A% BUSH )
3 [F20-050009020 HEREE DAMPER, BUSH )
4 [F20-05000901W SR PLATE, RECTIFIER 1
5 [185-05030300 BB RECTIFIER ASSY 1
6 |0B/T97.1-6 T4Eo VASHER 6 7
7 |6B/193-6 HELES SPRING WASHER 6 )
8§ [6B/T5783-M6x30 7 A B ARM6x30 BOLT M6x30 2
9 |6B/T5783-Méx16 A AERNGx16 BOLT Mox16 )
10 [F15-07150001W Rz 204 FUSE WIRE (204) 1
11 [F25-05090100W Vil B4 4 FUSE ASSY 1
12 [F15-07150501W i EEL P E COVERING , POVER SOURCE LINE | 2
13 |6B/T5783-Mex12 A AM6x1 BOLT Méx12 1
14 [F20-05000039W o BE M SUPPORTING STRUCTURE, RELAY | 1
15 [F15-07150300W Ead iR RELAY, MOTOR 1
16 [F25-05170301W BABPE RELAY JACKET 1
17 [F25-05170400W HHLEE S CONNECTION LINE, MOTOR 1
18 [F15-071502000 HREEL CONNECTION LINE, POVER )
19 |6B/T6170-M6 NEHER NUT (COPPER) 3
20 [0B/T5782-M8x45 7~ R4S BOLT M8x4$ )
21 [6B/197.1-8 T4ES VASHER 8 4
22 (6B/T5782-M8x35 7 f N8R335 BOLT M8x35 1
23 [F20-05000900W EaEH STARTING MOTOR 1
24 [F20-05000038 R0 A911x08. 5x11 PIN @11x¢8. 5x11 )
15 [F25-05170201W HEEBATEA JACKET "A", LINKING WIRE 1
26 |GB/T5783-M8x12 ~ A ERN8x 12 BOLT M8x12 1
27 [F25-05170202W RS ED JACKET "B", LINKING WIRE 1
28 [F15-07150400V EXGEAH C.D.T CABLE ASSY 1




F204 (F154) 51+ %4t

PAGE 22 (F 51

ol gEes:

#ARG

PARTS NAME:

INTAKE

SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5BEE  [RAES AR () ARG %8 &t
I |F20-05000012 #ABTREY BOLT, INTAKE SILENCER 1
2 |F20-05000011 FEHFERER DAMPER, INTAKE SILENCER 1
3 |HTd. 2x200 JEAALH4. 23200 CABLE TIES 4. 2x200 |
4 |GB/T5782-M6x100 X AEAMx100 BOLT M6x100 2
5 |6B/197.1-6 THE VASHER 6 8
6 [F20-05000800 HAHTBAK INTAKE SILENCER ASSY |
7 [F20-05000031 LT EY T PIPE, RUBBER 1
8 [F20-05000032 TR ERREFE JACKET, PIPE 1
9 |GB/T3452. 1-935xg2  |0E E@35x0) 0 RING $35x82 1
10 [F20-05080000 bR R CARBURETOR ASSY 1
11 |F20-05000008 5 GASKET, CARBURETOR )
12 |F20-05000009 fhib B GASKET 1
13 |6B/T5783-M6x55 7 M6x5S BOLT M6x55 4
14 |GB/T5783-M6x12 XA M6x12 BOLT M6x12 )
15 |T36-04000023 % F CLAMP 2
16 [F20-05000007 #ARE MANTROLD, INTAKE |
17 |P25-05050016 Nah b e i PIN )
18 [F20-05000006 HAHETHE GASKET, INTAKE MANIFOLD 1




F0A(F150) EEFH

PAGE 23 OF 51

RAkER | Ak
PARTS NAME: | CYLINDER HEAD




F0A(F154) ZfF4

PAGE 24 OF 51

FE4H |ARk
PARTS NAME:  [CYLINDER HEAD
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
T EHAR () EEAR R % &
T [F20-05000001 ik GASKET, CYLINDER HEAD !
2 [F15-00000006 Efr46x1) PIN @6x12 )
3 |0B/T818-M5x25 iEziF B SLUSR SCREN M5x25 1
4 [P4-04070003 TREE MR ANODE 1
S |0B/T35L 1-913x0)  |0F/E@13x0) 0 RING @13xg2 1
6 [F20-05030009 bt 4 BOLT, ANODE 1
7 |6B/197.1-6 T#HE6 WASHER 6 8
8§ [F8-05000022 B RN6xDS BOLT M6x25 3
9 [F20-05000002 VAL & LA TUCH BOLT, FLANGE 6
10 [F20-05000037 KiLE SPARK PLUG )
11 [F20-05040002 AfLXEFHE SEAL RING, CYLINDER HEAD COVER| 1
12 [F20-05030100 A kA CYLINDER HEAD ASSY |
13 [F20-05040003 B IR COVER, BREATHER 1
14 [F20-05040004 B R GASKET, BREATHER COVER 1
15 [6B/T818-Méx10 A LETx10 SCREW Mdx10 4
16 |6B/T97.1-4 T4 WASHER ¢ 4
17 [F15-07050004 Mg E PLUG 1
18 |TASO F404 31-025  |WiEOZE0ME 0 RING 1
19 [F20-05040005 D ELY GAS NIPPLE 1
20 [F20-05040001 AHLE COVER, CYLINDER HEAD 1
2 |F20-05040000 Al kE4H CYLINDER HEAD COVER ASSY |
20 |6B/T5783-M6x20 A AERN6x20 BOLT M6x20 5




FI0A(F150) EHEH

PAGE 25 OF 51

AL

SRR

PARTS NAME:

CRANKSHAFT & PISTON

SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
sHEH  [BfES AR () AT ) % &t

1 |F25-05050021 85 B 5375057 0IL SEAL 375047 1

2 [F20-05020004 i CRANKSHAFT |

3 |F20-05010003 kA PLANE BEARING, CRANKSHAFT 4

4 |F15-07030006 343 5T A25x44x6., S 0IL SEAL A25X44X6. 5 1

5 |F20-05020203 EFER BOLT, CONNECTING ROD 4

6 [F20-05020200 EH A% CONNECTING ROD ASSY )

7 |F20-05020002 FEHEE CIRCLIP 4

§  [F20-05020003 EEH PIN, PISTON )

9 |F20-05020001 EE PISTON )

10 [F20-05020100 &R PISTON RING ASSY )




PAGE 26 OF 51

F20A (F15A) B 1= £

==
7o)
=
= =
|| =
=
= | S
I
S AMun
=0 | =
|II| [ve]
=
= =
B | A

=0




F20A (F154) E4EF it PAGE 27 OF 51
FRHAR | hBE
PARTS NAME: | CRANKCASE
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5BEH RS FHLH (X EHLRE HE i
I |6B/T5783-M6x25 7~ G RMEX2S BOLT M6X23 10
2 [0B/197.1-6 THE WASHER 6 17
3 |GB/T5783-Mox14 7~ s Mox14 BOLT M6x14 1
& [F20-05000015 BEBER PRESSING PLATE 1
5 |T40-05000100 BEE THERMO SWITCH ASSY 1
6 [F20-05000700 TRE R4 THERMOSTAT COVER ASSY 1
7 |F20-05000701 TiEEE COVER, THERMOSTAT 1
8 |F20-05040005 FREAE GAS NIPPLE 1
9 [R20-05000702 YEELE 4 GASKET, THERMOSTAT COVER 1
10 [P4-04070003 FEELMI ANODE )
11 [6B/T818-M5x25 o pE A L AT SCREW M5x25 )
12 [F20-00000100 Ho R A PLUG, 01IL LEVEL 1
13 |T15-04000010 TR THERMOSTAT 1
14 [HT2. 5x50 R AL, 5x50 CLANP )
15 [F20-05000016 Ry PIPE !
16 |F20-05010002 KEH % NIPPLE 1
17 [F20-05010000 M4 ¢ CRANKCASE ASSY 1
18 [F15-00000006 T fr4ipexl) PIN p6x12 4
19 |120-06000028 7 f B 1865 BOLT M8x65 4
20 |6B/197.1-8 THES WASHER 8 4
20 [F20-05010007 7 f B M6x40 BOLT Méx40 6
22 [F20-00000010 AR EH D GASKET, CRANKCASE 1
23 [|F15-07010026 #AZRMM ANODE 1
24 |6B/T820-M4x12 R LT L ATMAx 1) SCREW Mdx12 |
25 [F15-07010003 s BOLT, UNTON 1
26 [F15-07010023 MgER 0IL CLEANER 1
21 [F15-07010100 Vb E H R B4 0IL PRESSURE SWITCH ASSY |
28 [F20-05000602 KEERF L GASKET, COVER |
29 |F20-05000600 KEERAL EXHAUST OUTER COVER ASSY 1
30 |F20-05000601 KEER OUTER COVER, ESHAUST 1
30 |F4-04010102 B NIPPLE 1
32 [F15-0400000 % NIPPLE, HOSE 1
33 |GB/T3452.1-913x02  |0F E@13xg) 0 RING ¢13x¢2 1
34 |F20-05030009 AR BOLT, ANODE 1




PAGE 28 OF 51

F0A(F150) EEFH

A

fiib

CAMSHAFT

PARTS NAME:

/2
S )
& R

AR
u-/,




F0A(F1SA) EMEFM [ Pack 29 0F 51
FHk4th | DRE
PARTS NAME:  [CAMSHAFT
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
T EHAR () EEAR R %8 &
T {F20-05000033 R ER COVER, BELT 1
2 [F20-05000036 EnzEs PLUG 1
3 {F20-05000034 R ERHEE DAMPER, BELT COVER 3
4 [6B/T1099-3x5x13 L4 3x5x13 KEY )
5 [F20-03000027 RS BELT PULLEY, TIMING 1
6 [F20-05000028 ERTHER COVER |
7 [F20-05000029 ERTHER NUT 1
8 [F20-05000003 EREH BELT, TIMING 1
9 |6B/T5783-M8x25 FAERN8YS BOLT 8x25 |
10 [F20-05030013 N E VASHER 1
11 [F20-05030012 o BELT PULLEY, DRIVEN 1
12 [F20-05030011 N5 T [E VASHER, LOV 1
13 [F20-05030005 Mt 20X3507-R(UE)  [0IL SEAL 1
14 [F20-05030200 b s CAMSHAFT ASSY 1
15 [F20-05030010 Hb RS 4 MAT, OIL PUMP 1
16 [F20-05030400 KR 0IL PUMP ASSY 1
17 [F20-05030401 L BODY, OIL PUMP 1
18 [F20-05030403 ETH4E VASHER 1
19 [F20-05030408 RV EHE SEAL RING 1
20 [F20-05030402 WRETH SHAFT, 0IL PUMP 1
21 [6B/T309-¢3x16. 8 L R4e3xl6. 8 ROLLER NEEDLE @3x16.8 1
20 [F15-07110003 BRREE PLUG 1
23 [F20-05030407 wEREE SPRING 1
24 [F20-05030404 NET INNER ROTOR, OIL PUMP 1
25 [F20-05030403 NEF OUTER ROTOR, 0IL PUMP 1
26 [F20-05030406 ib:ES COVER, OIL PUMP 1
27 |6B/T823-Méx16 + i AT 6x 16 SCREW M6x16 )
28 [6B/197.1-6 THE VASHER 6 3
29 [6B/T5783-M6x35 A6 BOLT }6x35 3




F104 (F154) ZfEF4

PAGE 30 OF 51

AL

17

PARTS NAME:

VALVE

14

g/lﬁ




F204 (F154) - %t

PAGE 31 OF 51

FAEAT | HIT

PARTS NAME: | VALVE

SN PART M. DESCRIPTTON DESCRIPTION QT REVARKS
R |[EHES B4R ARG % 4t

L [F20-05030001 HAT VALVE, INTAKE )

2 |F20-05030003 SREL S SEAT, VALVE SPRING 4

3 |166F-010003 bk SEAL, VALVE STEM 4

4 |F20-05030004 AT SPRING, VALVE INNER 4

5 |F15-07040006 EITREE RETAINER, VALVE SPRING 4

6 |F15-07040007 ANEEFE COTTER, VALVE 8

7 |F15-07040304 tiy e NUT, LOCK 4

8§ |F15-07040303 HEEA SCREV, VALVE ADJUSTING 4

9 |F20-05030002 #A1T VALVE, EXHAUST )

10 [F20-05030007 BEBL SPRING, COMPRESSLON )

11 [F20-05030301 & ARM, VALVE ROCKER 4

12 |F20-05030006 AlT4E COLLAR )

13 [F15-07040015 BEH SHAFT, ROCKER 1

14 |F20-05030008 BB HRAH PLATE 1

15 |GB/T5783-M6X12 7~ A RNEX1) BOLT M6X12 1




PAGE 32 OF 51

F20A (FLSA) B 51

A A

=

=]

| &

| ==
AHQA T
2=
| =
= ===

PARTS NAME:




F20A (F154) 44t PAGE 33 OF 51
FHELH |24
PARTS NAME:  [FUEL SYSTEM
SN PART 0. DESCRIPTION DESCRIPTION i RENARKS
5EEE  |RB4S B4R (R ARG % 4t
1 [F15-07080001 Pz ELEMENT, FILTER 1
D (GB/THSL1-033x) | EAFEHERN 0 RING@33x2 |
3 [F15-07080002 AR FILTER CUP 1
4 |6B/T6170-M8 7~ S NUT M8 1
5 [F20-05000020 EWATE R FIYED PALTE |
6 [CB/T5783-M8x16 X ERMSx16 BOLT Mgx16 1
7 [F15-07080000 AT FILTER ASSY 1
8§ |F4-04000030 WE K %D (LIP "B", FUEL PIPE 6
9 [F20-05000013 W% 05xe10x130 FUEL PIPR@Sx@10x130 1
10 [6B/T5783-M6x20 7 A EHM6x20 BOLT M6x20 1
11 |6B/T97.1-6 T4ES WASHER 6 3
12 [F4-05000200 W E Bk A FUEL PIPE TIE-IN ASSY 1
13 [cB/T6170-M6 A ARG NUT M6 1
14 [F20-05000021 W% D51 0x530 FUEL PIPE'B"@5x@10x530 1
15 [F20-05000035 Wi (95x10x270 FUEL PIPE'("@5x¢10x270 1
16 [F20-05050000 Wi R A FUEL PUMP ASSY 1
17 [F20-05000022 Wi R BOLT, FUEL PUMP )
18 (cB/T3452. 1-20. 2x2. 4 |0A E@20. 2x2. 4 0 RING #20. 2x2. 4 1
19 [cB/T818-M4x32 A LA SCREW M4x32 4
200 [P4-04090003 Mg E COVER, FUEL PUMP 1
2 [F4-04090004 TRE GASKET 1
22 [F4-04090011 R B 4TM5x6 SCREW M3x6 )
23 |F4-04090005 2Rk UNILATERAL PLATE )
24 |F20-05050100 bRz AN COVER ASSY, FUEL PUMP 1
25 |F15-04000003 KE A NIPPLE )
26 [F20-05050101 iSRS COVER, FUEL PUMP 1
2T F15-07140100 REAH DIAPHRAGM ASSY 1
28 |6B/T309-¢3x12 WA 93x12 ROLLER NEEDLE ¢3X12 1
29 [F15-07140005 RE%EE SPRING, DIAPHRAGM 1
30 [F15-07140001 W R E SEAT, FUEL PUMP 1
30 |F15-07140004 HERE SPRING , PLUNGER 1
3 |F15-07140003 HE PLUNGER 1
33 |6B/T6170-W4 AN NUT 4 4
34 [F20-05000026 HH=R JOINT 3 1
35 [F20-05000025 KB CB5x610x250 PIPE@Sx@10x250 1
36 [F20-05000024 & BB5x010x120 PIPEGSx@10x120 )
3 [F20-05000023 K% ApSxp10x85 PIPEGSx#10x85 1
3% [F15-05000011 cH TOINT 3 1
39 |F20-05000042 KEDGSxP10x55 PIPEGSx@10x55 1




PAGE 34 OF 51

F20A(F150) ZEFA

—
A
== =2
]| =
B B2
E—
R =
| &
[ve]
N
ﬁﬁN
=) o,
| =
R
?.A?Dl

2
M .\\.\\.\

=y




F20A (F154) FFHt

PAGE 35 OF 31

FHE4R | RABAK
PARTS NAME: | STARTER ASSY
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SREE |Rp%E EHAR () EEAR R %8 &
1 [P4-04130102 FEEY T COVER, STARTER HANDLE 1
) [P2s-05160501 R STARTER HANDLE 1
3 [F25-05160500 R F AL STARTER HANDLE ASSY 1
4 [F25-03160001 FHAEH DAMPER, STARTER HANDLE 1
5 [F20-05070003 KHFEHE SEAL )
6 [F20-05070000 R BA K STARTER ASSY |
7 |F20-05070200 EEETES L TIGHTWIRE, DETENT |
8§ [F20-05070101 R BT CASING, STARTER |
9 |cB/T97.1-6 THES WASHER 6 5
10 [6B/T5783-M6x25 N AERN6X2S BOLT M6x25 3
1 [F15-07130106 W EHE SPRING, DRTENT 1
12 [F15-05000029 W BRE % SPRING, DETENT TIGHTWIRE 1
13 [F15-07130105 Hl5h & DETENT 1
14 [F15-07130107 whEE SPRING, VOLUTE !
15 |F15-07130201 i WHELL, START-UP 1
16 [P4-04130013 HHHSE MEATUS, START ROPE |
17 [F15-07130205 R4 (95, 5x1.8%) ROPE, STARTER (5. 5x1. §m) 1
18 [cB/T896-8 FoEs CIRCLIP 8 |
19 [F20-05070001 R BN EMR COVER 1
20 [GB/T845-ST4. 2x16 S B JATSTA 2xl6 [SCREW T4, 2x16 )
20 [F20-05070002 B % 05x010x200 PIPE ¢5x¢10x200 1
20 [F15-07130002 RAREHFEE CLIP, PLATE 1
23 [F20-05070004 HABER PLATE, DRIVE 1
24 |6B/T93-6 BELES SPRING WASHER 6 1
25 [6B/T5783-M6x16 A 6x16 BOLT Méx16 )
26 [F15-07130203 % SPRING 1
27 [F15-07130204 FH 2 E R LINK ROD 1
28 [F15-07130202 £t i PAVL, DRIVE 1
29 [F20-05000030 HoaBREE 2% FIXATION PALTE 1




FI0A(F150) EEFH

PAGE 36 OF 51

AL

THE4

PARTS NAME:

TOP COVLING ASSY

SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SESE |BKES AR AR hE L
I [F20-06000000 MEAH% TOP COWLING ASSY 1
2 [F20-06000001 NE TOP COWLING 1
3 [F20-06000003 ES COVER, TOP COWLING 1
4 [P4-08000019 719 MARK 19 1
5 [F15-12000002 MEAR MARK, RIGHT 1
6 |F25-08000006 TE BA7 I (F0) MARK, FRONT (F20) 1
F15-12000003 TEHHM (F15) MARK, FRONT (F15) 1
7 [F15-12000001 WELTM MARK, LEFT 1
8§ [0B/T818-M5x16 oA A L EATIOx 16 SCREW Msx16 4
9 |6B/197.1-5 THES WASHER $ 4
10 [F20-06000004 e HOOK, FRONT 1
11 [6B/T6170-M5 RS NUT S 4
12 |6B/197.1-6 T4 WASHER 6 4
13 [6B/T5783-M6x20 7~ AERNEx20 BOLT M6x20 4
14 [F20-06000005 VECTS LOCKING HOOK 1
15 [F20-06000002 R RA SEAL, RUBBER 1




PAGE 37 OF 51

F20A (F15A) B 51

—_—

o]

o]

=

. o=
| =S
7 | (5
o=
HE
==
2| S
= =
L | =
<= | w2
B | &=
\ —=
B | &




F0A(F150) ZfF4

PAGE 38 OF 51

FHELH | HBER
PARTS NAME: | CARBURETOR ASSY
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
e & EHAR () B4R G0 % &
1 F20-05080000 181387 CARBURETOR ASSY 1
) |0B/T818-Mdx12 2 H A L AT SCREV Mdx12 )
3 (6B/193-4 BEAREY SPRING WASHER 10
4 [F20-05080026 kR E COVER 1
5 [F20-05080200 BT kR4t VALVE ASSY, ELECTRICAL 1
6 [F20-05080201 Tk EH0E 0 RING 1
7 (6B/T818-Méx10 44 L AN SCREW M4x10 4
8§ [F20-05080016 Tk R B e PALTE, VALVE 1
9 |F20-05080003 i PLATE 1
10 [F20-05080002 At GASKET 1
11 [F20-05080004 KR RS KB COVER, RUBBER 1
12 [F20-05080011 Wl TIE AT SCREW, STOP 1
13 [F20-05080012 L GEE SPRING |
14 [F20-05080013 RERHEA SCREW, ATR ADJUST 1
15 [F20-05080014 R E 0 RING 1
16 [F20-05080015 BERTEARE SPRING 1
17 [6B/1896-4 FoE CIRCLIP 4 1
18 [F20-05080027 Eftdk WASHER 1
19 [F20-05080006 BREHE GASKET )
20 [F20-05080008 AREE YIRS BUSH 1
2 [F20-05080009 Tk EA SWING LINK, VALVE 1
22 [F20-05080010 R REFAE TWIST SPRING |
23 [F20-05080003 AREEN IS § TWIST SPRING 1
24 |6B/T818-M3x6 A LA SCREW M3x6 )
25 [6B/193-3 BELED SPRING WASHER 3 )
26 [F20-05080007 AREED APRON, ACCELERATOR 1
27 [F20-05080100 R4 SWING LINK, ACCELERATOR 1
28 [6B/T818-M4x6 7 L ATI4x6 SCREW Mdx6 1
29 [F20-05080001 b B AR CARBURETOR 1
30 [F20-05080022 BEEAL JET, AIR SLOW |
3 [F20-05080023 T e (AP, RUBBER 1
3 [F20-05080020 I%% JET, MAIN 1
33 [F20-05080021 FEA NOZZLE, MAIN 1
34 [F20-05080017 4 NEEDLE VALVE 1
35 [F20-05080023 HIR+% CLIP, NEEDLE VALVE 1
36 [F20-05080019 BT PIN, FLOAT 1
37 [6B/T818-3x8 A LM SCREW 3x8 1
3 [F20-05080018 e FLOAT 1
39 [F20-05080024 WARE 5 B GASKET, FLOAT CHAMBER 1
40 [P20-05080028 kA% IET 1
41 [F20-05080004 kAT ROD 1
4 [F20-05080300 wAA% FLOAT CHAMBER ASSY 1
43 [F20-05080302 kR E PLUNGER 1




F0A(F154) ZF4

PAGE 39 OF 51

FoELT: | HHERA
PARTS NAME: | CARBURETOR ASSY
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
2BEE |Z443 EHAREN) B4R G 4% &
44 [F20-05080301 kA% % SPRING, PLUNGER 1
45 |6B/7893.1-8 AR R ES CLIP 8 |
46 [F20-05080305 AR FLOAT CHAMBER 1
47 |6B/T818-M2x4 TR LA SCREW M2x4 1
48 [6B/196-2 K4E] BIG VASHER 2 1
49 [F20-05080304 ik WASHER 1
50 [F20-05080303 T SCREW, 0L OUTLET 1
51 [6B/T818-Mdx16 +7 A LB A6 SCREW M4x16 4




F20A (F154) 41 PAGE 40 0F 51
FofAA | DBiEA 40
. PARTS NAME: | OUTER FUEL TANK (24L)

SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
smen  (EgE AR (X FHAREX 4E it

L [F15-09000000 WE KB 0IL TUBE ASSY 1

2 [F15-10000000 s FUEL TANK ASSY 1

3 |F15-10010000 Wi E A COVER ASSY, FUEL TANK 1

4 |6B/T818-M5x16 TFE R LEATMSH16 SCREW , PAN HEAD M5x16 4

5 |6B/197.1-5 THES WASHER 4

6 [F15-10020000 WEI AR OLEQMETER ASSY 1

7 |F15-10000003 g GASKET 1

8 [F15-10000002 A ER STRAINER 1

9 [F15-10000001 AR FUEL TANK 1 (241)




F20A (F154) Z4 3 1t PAGE 41 OF 51

Akt | BYeAk

PARTS NAME: CONTROL BOX ASSY

Ny (I \ \18\/\19\\
a“/#d )
Yo s /

AN
T~
AN
) 273
: ey

; '
4 N ‘*25 ;




FL0A(FI3A) 2+ £

PAGE 42 (F 51

FHMAR | BYeuH
PARTS NAME: CONTROL BOX ASSY
K. PART NO. DESCRIPTION DESCRIPTION ny REMARKS
#BSE | RHES FHAH (X FEAHED hE &
L [1s-13000000W Ehean CONTROL BOX ASSY |
Lo [ 560 i zikd CLAVP )
3 [Fs-13000200w RAFRAk STARTING SWICH ASST |
& [Fs-13000100v BY SR (ONTROL CABLE ASSY 1
S [FLs-11000002% BUETEN PLATE , CONTROL BOX 1
6 [6B/819. 2-H5K12 TEETEEIG 1 SCREN PAN HEAD N5x12 )
T [FIS-13020007% B TRE R THROTTLE HANDLE , INCHING |
8 [FI5-13000005K A BUSH , CAM )
9 [FI5-13020006¥ CUET S BUSH , HANDLE |
10 {FI3-11000001% Ntk BLOCK , RUBBER |
I F15-13000014% REPE JACKET , CABLE 1
11 [Pa-01090401 NEELRAR STOPER , HANG ROPE 4SS Y 1
13 Jp15-130204008 REF XAk ENGINE STOP SWICH ASS'Y |
14 [FI5-130002030 53 B INSULATED PLUG "B )
15 JF15-130002020 853 A INSULATED PLUG 4" |
16 [F15-13020001% g)a% COVER , CONTROL BOX |
17 [P15-130000130 UM SMALL COVER , CONTROL BOY 1
18 [F15-13020003W W H 4 EB VASHER "B" | VAVE I
19 [P15-130201008 WERAEA LOCKED DISK ASS'Y |
20 [F5-1300000 A% TORSION SPRING |
0 [FI5-130200030 B4R EACH LOCKED PULLEY 1
2 JR15-130000048 BHREEHK PLATE | PULLEY SPRING 1
13 (6B/T818-4x6 TR LA X 6 PAN HEAD SCREW M4 6 )
M4 P15-130200000 BN aEak COVER ASS"Y, CONTROL BOX 1
15 |GB/TST83-48X30 RAERIB 30 BOLT 8 x 30 |
26 |63/197.1-8 THES VASHER § 1
27 [P15-13000500W w1 E A NACHINE , COVTROL ACCELEROGRAPH |
8 [F15-13000007 YHE WASHER |
9 {B/1896-6 Fo#Es PIN , COTTER § 3
0 [F25-0700000W BHA %5 LD CONTROL CABLE TIE.IN 'B" !
3 [P15-130000020 stk CAM MECHANTSN |
3 [6B/T818-M3114 Foi kL x 14 PAN HEAD SCREW M3 x 14 )
33 [F15-13000800W MaF INCHING SWITCH 1
3 [FIs-130000030 EGEE S PLATE |
3 [FLs-13000004 BES PULLEY 1
3 [F15-130000010 HhEERD SHIFT SPRING PLATE "B’ 5
3 [F15-12000016 Flk16 MARK 16 |
B [6B/T6170-N6 ARG NUT M6 4
3 [FI5-13000008K L f VEARABLE PLATE , A HACRAVIS I
40 [F15-13000700W TREH SHIFT SWING LINK |
40 F15-13000601 BREERRAE ADJUSTER FASTNESS ASS'Y 1
42 [6B/T7835K23 RAEBISx 15 BOLT M5 x 25 )
43 JoB/T6170-Ms XAERNS NUT M5 )




FL0A (FISA) 20+

PAGE 43 (F 51

FaMAT | BYeAH
PARTS NAME: CONTROL BOX ASSY
K. PART NO. DESCRIPTION DESCRIPTION ny REMARKS
SBEE | REES A (FX) FEAHEX HE &t
4 [P15-13000300w Yot =k BUZZER ASS'Y 1
45 JF15-13000602% UREL ADJUSTER PIN 1
46 16B/15287-6 KK BIG WASHER 6 3
47 {F15-13000006W EHRER WEARABLE PLATE 1
48 [P1s-13000011% FRERIA BUSH , SHIFT SWING LINK 1
49 [F15-13000012% BUEE BRACKET , CONTROL BOX 1
S0 {F15-12000013% D WARK 13 |
ST [FLS-13000015W AER COVER , WATERPROOF |
52 |P15-13010010W BN FRRIS BLOCK , CONTROL HANDLE |
53 |6B/1956. 1-5 Y HELES WASHER , LOCKED § )
54 |6B/1819. 2-5K18 TFERLEAMG 18 SCREV, PAN HEAD M5 x 18 7
55 |F15-13010003W RAZAE X T4, BUTTON )
56 [F1s-13010001 B CONTROL HANDLE 1
ST {FI3-13010002% B CONTROL HANDLEBAR 1
58 [cB/84. 5-S74. 8X12 AL ST §x 10 (SCREW, PAN HEAD ST4. 8x12 |
9 |6B/T818-H4x10 TFEE LR X10 SCREN, PAN HEAD Md x 10 3
60 |F15-13010009% BY+E COVER , CONTROL HANDLE |
61 |F15-13010005% i 2 SPRING , CONPRESSION |
62 |F15-13010004% Yk PART , ORIBNTATION CONTROL |
63 |F15-13010008% EHER PLATE , ORIENTATION PART |
04 [6B/T820-N6190 TR EATMG <90 SCREN, PAN HEAD M6 x 90 ]




F20A(F150) R+ PAGE 44 0F 51

RWEAA: | REKER (B54)
PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)




F0A(F154) ZfF4

PAGE 45 OF 51

FHELR | REERR (BB
PARTS NAME:  [CYLINDER HEAD ASSY (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
T EHAR () EEAR R % &
1 [F20-05030000 Ad kR R CYLINDER HEAD ASSY 1
2 [F20-05030100 Ahkan CYLINDER HEAD 1
3 [F20-05030005 M E 20035KT-R(UE) {011 SEAL 1
4 |F20-05030200 b 441 4 CAMSHAFT ASSY |
5 [F20-05030010 PR 44 MAT, 01L PUNP 1
6 |F20-05030400 MR E R OIL PUMP ASSY |
7 |6B/T97.1-6 T4 WASHER 6 3
8§ |F8-05000022 BRI BOLT M6X35 3
9 |F20-05030001 #AI1 VALVE, INTAKE )
10 |F20-05030002 #A1T VALVE, EXHAUST )
11 |F20-05030003 B TRERHK SEAT, VALVE SPRING 4
12 [166F-010003 AT SEAL, VALVE STEM 4
13 [F20-05030004 A% SPRING, VALVE INNER 4
14 |F15-07040006 ATEEE RETAINER, VALVE SPRING 4
15 [F15-07040007 AlEEFH COTTER, VALVE 8
16 [F20-05030007 BERE SPRING, COMPRESSION )
17 |F15-07040303 R SCREV, VALVE ADJUSTING 4
18 |F15-07040304 4 B NUT, LOCK 4
19 [F20-05030301 B ARM, VALVE ROCKER 4
20 [F20-05030006 Al14% COLLAR )
2 {F15-07040015 EEH SHAFT, ROCKER 1
22 |F20-05030008 BB HRAN PLATE 1
23 |6B/T5783-M6X12 X AERM6N1 BOLT M6X12 1




PAGE 46 OF 51

gl

—
— | =
| =
=® | =
S
~— | 13

gzl =
=&

Y- 0z Z

e

&lﬂﬂ\.,_/ [==)

;:A m =

:Al\ —_—

—_ | <

s [==]

~—

=

S—"

Sl | E

-~ =

o [RE | =
= m

~
-
(=%

g




F204 (F154) Z4F 4t PAGE 47 OF 51
FREAT | RARER (B4
PARTS NAME: | ENGINE ASSY (REPARE KIT)
SN PART 0. DESCRIPTION DESCRIPTION q RENARKS
5EEE  |RB4S AR (R AR GED % it
1 [F20-05000000 RAME M ENGINE ASSY 1
) |6B/T5783-M6x25 7 AERNENS BOLT M6X25 10
3 |6B/197.1-6 THES WASHER 6 17
4 |6B/T5783-M6x14 7 fa N6 14 BOLT Méx14 1
5 [F20-05000015 BEELH PRESSING PLATE 1
6 |T40-05000100 BEE THERMO SWITCH ASSY 1
7 |F20-05000700 TREEH THERMOSTAT COVER ASSY 1
8 [F20-05000701 TiEEE COVER, THERMOSTAT 1
9 [F20-05040005 P BR% GAS NIPPLE 1
10 [F20-05000702 HE 2 GASKET, THERMOSTAT COVER 1
11 [F4-04070003 FEELMM ANODE )
12 (6B/T818-M5x25 + A A LB ATHOXS SCREV M523 )
13 |T15-04000010 HER THERMOSTAT 1
14 [HT2. 5x50 R AL 5x50 CLAMP !
15 [F20-05000016 YT PIPE 1
16 [F20-05010002 G2 NIPPLE 1
17 [R20-05010000 MRALEA ¢ CRANKCASE ASSY 1
18 [F15-00000006 EfI#ie6x1 PIN 6xl2 4
19 |120-06000028 7 R M8x65 BOLT M8x65 4
20 [6B/T97.1-8 THES WASHER § 4
2 [F20-05010007 7 f B M6x40 BOLT M6x40 6
2 [F15-07010026 FAERER ANODE 1
13 [6B/T820-M4x12 LR AT SCREW Mdx12 1
24 [F15-07010003 HEEs BOLT, UNTON 1
25 [F15-07010023 MmikEs 0IL CLEANER 1
26 |F20-05000602 AEERE 4 GASKET, COVER |
2T [F20-05000600 AGE B EXHAUST OUTER COVER ASSY 1
28 [F20-05000601 KEER OUTER COVER, ESHAUST 1
29 [F4-04010102 A% NIPPLE |
30 [F15-04000005 K% NIPPLE, HOSE 1
30 (6B/T3452. 1-013x@) | 0F E@13xg) 0 RING @13x02 1
3 [F20-05030009 Gkt BOLT, ANODE 1
33 [F20-05020002 EEHYE CIRCLIP 4
34 |F20-05020100 EERA PISTON RING ASSY )
35 [F20-05020001 BE PISTON )
36 |F20-05020300 EEAY PISTON ASSY )
37 [F20-05020003 BEH PIN, PISTON )
38 |F20-05020200 EH A% CONNECTING ROD ASSY )
39 [F20-05020203 IR BOLT, CONNECTING ROD 4
40 |F25-05050021 85 B 5375057 0IL SEAL 37X50X7 1
41 [F20-05020004 4 CRANKSHAFT |
4 |F20-05010003 e PLANE BEARING, CRANKSHAFT 4
43 |F15-07030006 30 # A5x4, § OIL SEAL A25X44X6.5 1




F20A (F154) T4 it PAGE 48 OF 51

TAEER | BG4 1

PARTS NAME: | REPAIR KIT 1

-

|II||I1"‘




F20A (F154) E4EF it PAGE 49 OF 51
KiEas | BG4 1
PARTS NAME: REPAIR KIT 1
SN PART N0, DESCRIPTION DESCRIPTION q REVARLS
BEH  |R44S AR AR GED % 4t
I |6B/T3450. 1-935x0] |0 [E@35xe 0 RING @35x0) 1
2 [F20-05000008 i B A4 GASKET, CARBURETOR )
3 |F20-05040004 R EEH L GASKET, BREATHER COVER 1
4 {TASO F404 31-025  |WioE0ME 0 RING 1
5 |F20-05000006 FAREFHE GASKET, INTAKE MANIFOLD 1
6 |0B345. 1-g13%p) 0% Ep13%9) 0 RING 13X2 )
7 |F20-05000001 A GASKET, CYLINDER HEAD |
8 [F20-05030005 Mt At 20035X7-R(UE)  |0IL SEAL 1
9 |F20-05030010 MR ERS MAT, OIL PUMP |
10 [F20-05040002 B ESHE SEAL RING, CYLINDER HEAD COVER| 1
11 |7ASO F404/4-24-001 | RORE 0 RING 1
12 [F20-05030408 EHEHE SEAL RING 1
13 [F20-05000702 TEBER L GASKET, THERMOSTAT COVER |
14 |F25-05050001 (b 4 31 37x50x7 0IL SEAL 37X50X7 1
15 |F15-07030006 3t 5 AD S ddx6. 5 0IL SEAL A25X446. 5 1
16 |F20-05000602 K EH T GASKET, COVER 1
17 [F20-00000010 RANE GASKET, CRANKCASE 1




F20A (F154) F¢F4t PAGE 50 0F 51

FaEAT | 804 )

PARTS NAME: | REPAIR KIT 2

@/12
5




F204 (F154) 4=t PAGE 51 OF 51
P22 S V)
PARTS NAME:  |REPAIR KIT 2
SN PART N0, DESCRIPTION DESCRIPTION q REVARLS
5BEE  |[RAES AR () ARG %8 i
1 [F4-04000006 HOR A 5 44 WASHER 1
2 [F15-04000008 5 4 5 13x25%6 0IL SEAL 13x25x6 1
3 [P20-02020002 HASE BT 4 GASKET 1
4 [F20-0201010 BB SEAL, RUBBER 1
5 [F20-02010101 =R SEPERATE PLATE 1
6 |F15-04000003 Homg k4 f WASHER 1
7 |F20-02010004 ¥ARETHE GASKET, OUTLET MANTFOLD 1
8 |F20-02010005 HEBERER DAMPER, OUTLET MANIFOLD 1
9 [F15-06080002 KT R E R0 EA 0-RING A, COVER 1
10 [FL5-06080003 KT EAE0R BB 0-RING B, COVER 1
11 [F15-06080004 B R S H1T000x6 (EE) |01 SEAL )
12 [F20-02000007 HEF SEAL, WATER TUBE 1
13 |F20-02000005 KERHE BUSH, TUBE |
14 [6B/T5783-M8x45 NEER Wx4S BOLT M8xé5 4
15 [F15-06000014 EEEEH FIXED PLATE, VATER PUMP 2
16 [F25-0040350004 K& %4 SEAL, WATER PIPE |
17 {F20-04040001 LETA WATER PUMP HOUSING 1
1§ [F15-00000013 FAH d4x1) DOVEL PIN @dx12 2
19 [F15-06060002 KRN INNER SHELL, VATER PUMP 1
20 [F15-06050000 AR INPELLER ASSY |
2 [IASO 0431045 KR A 0K B 31-045 0-RING 1
22 [F20-04000002 MK OUTER PLATE 1
23 [F15-06020003 B dhihd 20030x6 (£/F)  |0IL SEAL, DRIVE SHAFT )
24 [F15-06020004 ikl 0-RING 1
25 [F20-04000001 I 2h 4 44 GASKET, BASE 1
26 [F15-06000013 L4 KEY, WOODRUFF 1




F20A (F154) Z4 3 1t PAGE 1 OF IV

L | BEEFAEL

NAME: | PARTS CATALOGUE INDEX
FHKE R&/ 5 FHR T A5 FRT TA/ g
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
166F-010003 313 FI501000011 625 F15-05000100BW 1925
F26-05000004 1024 FI501000012 624 FI505040002 1217
FA01010003 245 FI501000013 626 FI506000001 14
FA01010004 2413 F501010001 23 F1506000002 1721
FA01010005  2-14 FI501010002 29 FI506000003 172
F4-01050003 240 FI501010003 22 FI506000004 174
F4-01090003 610 FI501010008 232 F1506000008 1535
FA01090006 69 F501010007 2 F1506000011 148
FA01000007 638 F501010100 20 FI506000012 147
F4-01090302 62 FI501010102 212 F1506000013 1541
FA01090303 66 F1501010200 211 F1506000014 1550
FA01000401 614 FI501010202 218 F1508000015 177
FA0100401 4212 FI501010301L 26 F1508000016  17-10
FA-03000023 142 F15-010103018 F1508000020-1 1411
FA-03000024 143 FI501010302 28 FI506010000 146
FA-04000006 83 FI501010303 47 FI506020002 1538
FA-04000030 334 FI501010304 231 FI506020003 1539
FA04010102 27431 FI501010305  2:24 FI506020004 1537
FA04070003 244 F501010306  2:20 F1506020005 1714
FA-04070003  27-00 FI5-01010307A  2:30 F1506050000 1545
FA-04090003 3320 F1501010308 2.6 F1506060002 1546
FA-04090004 3321 FI501010309 2.7 FI506070000  14-18
FA-04090005 3323 FIS01010311 27 FI506070001 1417
FA-04000011 332 FIS010103124  2:28 F1506070002 1416
FA04130013 3516 FI501010313A 25 F1506070003 1413
FAO4130102 35 FI501010314A 238 FI506070004 142
FA-05000200 3312 FI501010315 236 F1506070005 1414
FA-08000014 618 FI501010316 221 FI506070006 1415
F4-08000016 619 FI501010317-1 235 F1508070007 1419
F4-08000019 364 FI501010317:2 2:34 F1506080000 1428
FB-05000022 248 FI501010317-3 233 FI506080001 1425
FB-08000010 632 FI501010400 242 F150600002 1423
FI500000006 24 FI501010402 239 F1508080003 1424
F1500000006  27-18 F501030001 620 F1508080004 1427
F15:00000008 1 F501030005 643 F1506080005 1420
F1500000008 638 FI501030100 611 FI506090000 174
F1500000009 639 F501030200 616 FI507000004  19-10
FI500000012 642 F5-03000100W 95 FI507000005 192
FI500000012  12:23 FI504000002 822 FI507000006 19
F1500000013 814 FI5-04000003 821 FI507000012 115
FI500000013 1547 FI504000005 2732 FI507000014 126
F1500000013 1719 FI5-04000005 3325 FI507000016 112
FI501000001 425 FI5-04000008 85 FI507010003 2725
FI501000002 426 F5:05000009 1028 FI507010028 2726
FI501000003 424 FI505000011 3338 FI507010026 2723
FI501000004 429 F505000016 1025 FI507010100 2707
F1501000006 431 FI505000029 3512 FI507030006 254
FI501000007 621 FI5-05000031 120 FI507040006 315
F1501000008 622 FI5-05000032 1221 FI507040007 316
FI501000009 623 FI505000035 1225 FI507040015 313




F20A (F154) Z4 3 1t PAGE 11 OF IV

L | BEEFAEL

NAME: | PARTS CATALOGUE INDEX
FHKE R&/ 5 FHR T A5 FRT TA/ g
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
FI507040303 314 F15-13000014W 421 F2001030002 412
FI507040304 317 F5-13000015W 4351 F20-01030003 421
FI507050004 2417 F5-13000100W 424 F20-01030004 415
FI507080000 337 F15-13000200W 423 F20-01030005 416
FI507080001 334 F5-13000200W  42-15 F20-01030006 417
FI507080002 333 F5-13000203W  42-14 F20-01030007 418
FI507110003 2622 F5-13000300W 4344 F20-01030008 413
FIS07T130002 352 FA5-13000500W 427 F2001030009 420
FI507130105 3513 FI5-13000601W 4241 F2001030010 419
FI507130106 351 F15-130006020 4345 F2001030011 414
FI507130107 3514 F15-13000700W 4240 F20-02000001L 627
FI507130201 3515 F15-13000800W 4233 F20-020000018
FIS07130202 358 F5-13010001W 4356 F2002000002 439
FI507130203 356 F5-130100020 4367 F2002000003 628
FIS07130204 3527 F5-13010003W 4365 F20-02000004 829
FI507130205 3547 FI5-13010004W 432 F20-02000005 1715
FIS07T140001 3330 F5-13010005W 4341 F20-02000007 1718
FIS07T140003 3332 F5-13010008W 4363 F20-02000101L  17-16
FIS0T140004 3331 F5-13010009W 4360 F20-02000101S
FI507140005 3329 F5-130100100 4362 F2002010001 815
FI507140100 3.7 F15-13020000W  42:24 F2002010002 820
FI5-07150001W 2110 F15-13020001W  42-16 F20-02010003L 824
FI5-07150200W 2118 F5-13020000W  42:20 F20-020100038
FI5-07150300W 2115 F5-13020003W  42:21 F20-02010004 823
FI5-07150400W 2128 FI5-13020004W  42:22 F20-02010005 826
FIS07150501W  21-12 FI5-13020008W 42418 F2002010100 80
FI509000000 40 F15-13020006W 429 F2002010101 82
FI5-10000000 40 F5-13020007W 427 F2002010102 811
FI510000001 409 F5-130201000  42-19 F2002010103 13
FI5-10000002 408 F15-13020400W  42-13 F2002020001 2
F15-10000003 407 F2000000001 434 F2002020002 66
FI510010000 403 F20-00000002 432 F2002020100 87
F15-10020000 404 F20-00000003 433 F2002020200 45
FI5-11000001W  42-10 F20-00000004 436 F20-03000001  10:27
FI5-11000002W 425 F20-00000005 46 F2003000002 109
F5-11020000W  12:39 F20-00000008 640 F2003000003 103
FI5-12000013W 4360 F20-00000009 641 F20-03000004 1014
FI5-12000016W 4237 F2000000010 2722 F2003000005  10-13
F5-13000000W  42- F20-00000011 1040 F20-03000005W 1045
F5-13000001W_ 42:36 F20-00000100 2712 F20-03000006  10-15
F15-13000002W 2.3 F2001000001 633 F20-03000006W 1046
F15-13000003W 424 F2001000002 635 F20-03000007 1010
F15-13000004W  42:35 F2001000003 631 F20-03000007W 1044
F5-13000005W 4248 F20-01010000L 44 F2003000008 106
F5-13000008W 4347 F20-010100008 F20-03000008BW 1926
F5-13000007W 428 F20-01020100 628 F2003000009L 124
FA5-13000008W 4239 F20-01020200 61 F20-030000098
FI5-13000011W 4348 F2001020201 63 F2003000010 104
FI5-130000120 4349 F20-01030000 48 F2003000011  10-14
FI-13000013W  42-17 F20-01030001 49 F20-03000012W 127




F20A (F154) Z4 3 1t PAGE Il OF IV
L | BEEFAEL
NAME: | PARTS CATALOGUE INDEX

FHKE R&/ 5 FHR T A5 FRT TA/ g
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
F2003000100  10-18 F20-05000031 227 F20-05030011 2612
F2003000101  10-16 F205000032 224 F20-05030012 26
F20-03000200W  12:30 F20-05000033 2% F20-05030013  26-10
F20-03000201W  12:33 F20-05000034 203 F20-05030100 2412
F20-03000200W  12:32 F20-05000035 3345 F20-05030200 2614
F20-03000203W  12:34 F20-05000036 202 F20-05030301 3111
F2003010001 1213 F20-05000037 2410 F20-05030400 2616
F2003010100  12-18 F20-05000038 2124 F2005030401  29-17
F2003010200 122 F20-05000039W  21-14 F2005030402 290
F20-03020000 1029 F20-05000040W 1920 F2005030403  29-18
F2003020001  10-33 F20-05000041 1921 F2005030404 2924
F2003020002 1030 F2-05000042 3339 F2005030405 295
F2003020003 1036 F20-05000100 199 F2005030408 29
F20-03020004 103 F20-05000200 196 F2005030407 293
F20-03020005  10-32 F20-05000300 1613 F20-05030408 2619
F20-04000000L  17:22 F20-05000301 1923 F20-05040000 2421
F20-040000008 F2-05000400 1922 F20-05040001 2420
F2-04000001 153 F20-05000500 19 F20-05040002 241
F20-04000002 1542 F20-05000500W F2005040003 2413
F20-04010001 153 F20-05000600 2729 F20-05040004 2414
F20-040200000 143 F20-05000601  27-30 F20-05040005 2419
F20-040200008 F20-05000602  27-28 F20-05040005 278
F20-04030000L 1540 F20-05000700 276 F2005050000 3316
F20-040300008 F20-05000701 277 F20-05050100 334
F20-04040001 1548 F20-05000702 279 F20-05050101 3326
F2-05000001 244 F20-05000800 224 F2005060001 127
F2005000002 249 F20-05000900W 2123 F2005080002 124
F2005000003 294 F20-05000901W 214 F2005060101 129
F200500004  19-15 F2005010000 2717 F2005060102  12-11
F20-05000006  22-18 F2005010002  27-16 F2005070000 356
F20-05000007  22-16 F2005010003 253 F2005070001 3519
F20-05000008  22-11 F20-05010007 2724 F2005070002 3521
F20-05000009 2212 F20-05020001 259 F20-05070003 355
F20-05000011 222 F205020002 257 F20-05070004 3523
F20-05000012 22 F205020003 254 F2005070101 354
F2005000013 339 F205020004 252 F2005070200 357
F2-05000015 274 F205020100 2540 F2005080000 36
F200500006  27-15 F205020200 254 F20-05080000  22-10
F20-0500007 1912 F2005020203 255 F2005080001 3629
F200500000 335 F20-05030001 3t F20-05080002  36-10
F20-05000021 3314 F20-05030002 319 F20-05080003 369
F2005000022 3347 F20-05030003 312 F20-05080004 331
F2005000023 3347 F20-05030004 314 F20-05080004 364t
F20500004 3336 F20-05030005 2913 F2005080005 3623
F2005000025 3335 F20-05030006 3112 F2005080006 3619
F20050000286 334 F20-0030007 3110 F2005080007 3626
F2005000027 295 F20-05030008 3114 F2005080008 3620
F2005000028 294 F2005030009 244 F2005080009 3621
F2005000029 297 F20-05030009  27-34 F2005080010 3622
F2005000030 359 F2005030010 2945 F2005080011  36-12




F20A (F154) Z4 3 1t PAGE IV OF IV
L | BEEFAEL
NAME: | PARTS CATALOGUE INDEX
FHKE R&/ 5 FHR T A5 FRT TA/ g
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
F20-05080012 3613 F25-05090100W 211
F20-05080013 3614 FO505160021 354
F20-05080014 3615 F2505160500 353
F20-05080015 3616 F2505160501 352
F2005080016 384 F25-05170201W 2125
F205080017 364 F25-05170200W 2127
F20-05080018 3638 F25-05170301W 2116
F2005080019 3636 F25-05170400W 21417
F2005080020 3632 F25-07000005W  12:29
F2005080021 3633 F25-07000006W  12:35
F20-05080022 3630 F25-07000007W  42:30
F20-05080023 363 F25-07000200W 1246
F2005080024 3639 F25-07000303W 1240
F20-05080025 3635 F25-07000304W 1241
F20-05080026 364 HR 30205 145
F20-05080027 3618 NSK F1420 15:34
F20-05080028 3640 T1504000010  27-13
F20-05080100 367 T20-06000028  27-19
F2005080200 385 T20-08000037W 1924
F20-05080201 384 T36-04000023  22-45
F20-05080300 3642 4001020101 615
F2005080301 3944 T40-02000004 832
F2005080302 3643 T40-05000100 27
F2005080303 390 T40-05000702W  16-18
F2005080304 3649 T40-05000704W 191
F2005080305 3646 T85:05030300 214
F20-050900020 213 TE15-02000016 833
F20-05090003W 212 TE15-04000018 1410
F20-08000000 36
F20-08000001 362
F20-08000002 3615
F2008000003 36
F20-06000004 360
F20-08000005 3614
F20-07000100W  12:37
F20-07000101W  12:38
F20-07000102W 1243
F250000004 637
F250000004 100
F25-03000006 10:
F2503000007 1022
F25-03000024W 1047
F25-03000101W &4
F25-030001020 92
F25-03000103W 93
F25-03000104W 04
FO5-04050004 1549
F25-05000008 1t
F2505050016  22-17
F25-05080021 25




	F20A(F15A)爆炸图封面
	F20目录-00
	F20目录-01
	F20托架1-P01
	F20托架2-P03
	F20托架2-P04
	F20操舵系统-P05
	F20水上装置壳体P-07
	F20水上装置壳体P-08
	F20底罩-P09
	F20底罩-P10
	F20控制系统-P11
	F20控制系统-P12
	F20水下壳体&驱动系统1-P14
	F20水下壳体&驱动系统1-P15
	F20水下壳体&驱动系统2-P16
	F20水下壳体&驱动系统2-P17
	F20电气1-P18
	F20电气1-P19
	F20电气2-P20
	F20进气系统-P22
	F20气缸头总成-P23
	F20气缸头总成-P24
	F20曲轴活塞-P25
	F20曲轴箱体-P26
	F20曲轴箱体-P27
	F20凸轮轴-P28
	F20凸轮轴-P29
	F20阀门-P30
	F20阀门-P31
	F20燃油系统-P32
	F20起动器-P34
	F20起动器-P35
	F20顶罩-P36
	F20化油器-P37
	F20化油器-P38
	F20化油器-P39
	F20A(F15A)操纵盒-P41
	F20A(F15A)操纵盒-P42
	F20A(F15A)操纵盒-P43
	F20气缸头总成(修理件)-P44
	F20气缸头总成(修理件)-P45
	F20发动机头总成(维修件)-P46
	F20维修件1-P48
	F20维修件2-P50



